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1.0 Report Issued To: MI Windows and Doors, Inc. 
 P.O. Box 370 
 650 West Market Street 
 Gratz, Pennsylvania  17030-0370 
 
2.0 Test Laboratory: Architectural Testing, Inc. 
 130 Derry Court 
 York, Pennsylvania  17406-8405 
 717-764-7700 
 
3.0 Project Summary: 
 

3.1 Product Type:  PVC Horizontal Sliding Window (XO) (Finless) 

3.2 Series/Model:  3580 

3.2.1 This product also labeled under the following names:  1280 and 3280 

3.3 Compliance Statement:  Results obtained are tested values and were secured by 
using the designated test method.  The specimen tested successfully met the 
performance requirements for a Class R PG15 2134 x 1524 (84 x 60)-HS rating. 

3.4 Test Dates:  08/17/2011 and 08/18/2011 

3.5 Test Location:  MI Windows and Doors, Inc. test facility in Gratz, Pennsylvania.  
Calibration of test equipment was performed by Architectural Testing in 
accordance with AAMA 205-01 "In-Plant Testing Guidelines for Manufacturers andA 205-
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5.0 Test Specimen Description:  (Continued) 
 

5.4 Weatherstripping: 
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7.0 Test Results:  The temperature during testing was 23°C (74°F).  The results are 
tabulated as follows: 

 
Title of Test Results Allowed Note 

Operating Force, 
per ASTM E 2068 

Initiate motion: 
67 N (15 lbf) Report Only  

Maintain motion: 
49 N (11 lbf) 135 N (30 lbf)  

Latches: 
13 N (3 lbf) 100 N (22.5 lbf)  

Air Leakage, 
Infiltration per ASTM E 283 

at 75 Pa (1.57 psf) 
0.8 L/s/m2 

(0.15 cfm/ft2) 
1.5 L/s/m2 

(0.3 cfm/ft2) max. 1 
Water Penetration, 
per ASTM E 547  at 
150 Pa (



Test Report No.:  B2603.01-109-47 
Report Date:  09/06/11 

Test Record Retention End Date:  08/18/15 
Page 6 of 7 

��
 

7.0 Test Results:  (Continued) 
 

Note 1:  The tested specimen meets (or exceeds) the performance levels specified in 
AAMA/WDMA/CSA 101/I.S.2/A440 for air leakage resistance. 
 
Note 2:  With and without insect screen. 
 
Note 3:  The deflections reported are not limited by AAMA/WDMA/CSA 101/I.S.2/A440 
for this product designation.  The deflection data is recorded in this report for special 
code compliance and information only. 
 
Note 4:  Loads were held for 10 seconds. 
 
Note 5:  Tape and film were used to seal against air leakage during structural testing.  In 
our opinion, the tape and film did not influence the results of the test. 
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The service life of this report will expire on the stated Test Record Retention End Date, at 
which time such materials as drawings, data sheets, samples of test specimens, copies of 
this report, and any other pertinent project documentation, shall be discarded without 
notice. 
 
If test specimen contains glazing, no conclusions of any kind regarding the adequacy or 
inadequacy of the glass in any glazed test specimen(s) can be made.  This report does not 
constitute certification of this product nor an opinion or endorsement by this laboratory.  It 
is the exclusive property of the client so named herein and relates only to the specimen(s) 
tested.  This report may not be reproduced, except in full, without the written approval of 
Architectural Testing, Inc. 
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Appendix A 
 

Alteration Addendum 
 

Note:  No alterations were required. 
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Appendix B 
 

Drawings 
 

Note:  Complete drawings packet on file with Architectural Testing, Inc. 
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